1. Install the be d legs I PovisoN

Assembly instructions

Paste the non-slip gasket

BD8040 Installation
Socket Head Cap The number of people needed for installation: 2

Screw(M8*45mm)
(D  Please read the manual carefully before

installing this product. And strictly
follow the installation process

=) Please take good care of this manual for
your next installation

Note: Before installation, screw all the
screws to 1/2 of the length of the
installation. After all screws are half

Socket Head Cap screwed in, tighten them all together.
Screw(M8*25mm)

2. Install the frame and secure the four oonnectors with the small corner brackets

On a red ribbon are furniture
installation accessories

Quantity
Name required for
installation

Parts list

Serial
number

Spare
quantity

Socket Head Cap
Screw(M8*25mm)
Socket Head Cap
Screw(M8*45mm)
Phillips Machine
Screws(M6*25mm)

Nut

Small corner bracket

=
o

Wrench

Small corner bracket

Large corner bracket

Triangular Bracket

Connecting Bracket

Phillips Machine Wrench Small Bed Leg

Screws(M6*25mm)

Bed Leg

Drawstring

= Hunll B=a1 IEu] el un) Repl Besl Beoll Rl Nepl Res)
(=) fel el o) el fal fol Fa )l Fo ) k=) F=) R

Non-slip gasket

Total 3 page; page 1



3. Install the triangular brackets and large corner brackets at the footboard W\[ POVISON

Assembly instructions

Socket Head Cap
Screw(M8*25mm)

BD8040 Installation

The number of people needed for installation: 2

Please read the manual carefully before
installing this product. And strictly

Socket Head Cap follow the installation process
Screw(M8*25mm)

Please take good care of this manual for
your next installation

Note: Before installation, screw all the
screws to 1/2 of the length of the
installation. After all screws are half
screwed in, tighten them all together.

4. Install the support legs and bed boards(The number of feet of| 5. Place the installed bed boards into the frame of the bed base
different withsis different,and the actual receipt shall prevail)

On a red ribbon are furniture
installation accessories

Quantity
Name required for
installation

Parts list

Small Bed Leg Serial

number

Spare
quantity

Socket Head Cap
Phillips Machine < gzr:lg(t’\lﬂ-iz:dsggp)
Screws(M6*25mm) o J Screw(M8*45mm)
Phillips Machine
Screws(M6*25mm)

Nut

=
o

Wrench

Small corner bracket

Large corner bracket

Triangular Bracket

Connecting Bracket

Small Bed Leg

Bed Leg

Drawstring

= Hunll B=a1 IEu] el un) Repl Besl Beoll Rl Nepl Res)
(=) fel el o) el fal fol Fa )l Fo ) k=) F=) R

Non-slip gasket

Total 3 page; page 2



6. Install the hydraulic support rods to the sides of the bed frame,and secure the middle connecting rod W\[ POVISON'

Assembly instructions

Socket Head Cap
Screw(M8*25mm)

BD8040 Installation

The number of people needed for installation: 2

(D  Please read the manual carefully before
installing this product. And strictly

Socket Head Cap follow the installation process
Screw(M8*25mm)

Please take good care of this manual for
your next installation

Note: Before installation, screw all the
screws to 1/2 of the length of the
installation. After all screws are half
screwed in, tighten them all together.

7. Install the slatted frame and hydraulic support rods,and attach| 8. The installation is complete
the drawstring to the slatted frame

On a red ribbon are furniture
installation accessories

Quantity
Name required for
installation

Parts list

Serial
number

Spare
quantity

Socket Head Cap
Screw(M8*25mm)
Socket Head Cap
Screw(M8*45mm)
Phillips Machine
Screws(M6*25mm)

Nut

=
o

‘—“EHEEEQEEEEQST’”

(=

Wrench

Drawstring
Small corner bracket

Large corner bracket

Triangular Bracket

Connecting Bracket
Socket Head Cap
Screw(M8*25mm)

Small Bed Leg

Bed Leg

Drawstring

= Hunll B=a1 IEu] el un) Repl Besl Beoll Rl Nepl Res)
(=) fel el o) el fal fol Fa )l Fo ) k=) F=) R

Non-slip gasket

Total 3 page; page 3



	图纸和视图
	模型


